
 

 

 

Research Journal of Pure Science and Technology E-ISSN 2579-0536 P-ISSN 2695-2696  

Vol 8. No. 2 2025 www.iiardjournals.org  

 
 

 
 

 IIARD – International Institute of Academic Research and Development 
 

Page 52 

The Role of Wastewater Recycling in Sustainable Water 

Management: A Review 
 

Nwadinobi Chibundo Princewill1*, Ochiabuto Ndubuisi C.2, Nwakwuribe Victor C.1 and 

Ugwu Victor1 
1*Department of Mechanical Engineering, Abia State University, Uturu, Abia State, Nigeria. 

Corresponding Author: chibundop@gmail.com, +2348063935655 
2Department of Project Development and Design, Federal Institute of Industrial Research, 

Oshodi, Lagos State, Nigeria. 

  DOI: 10.56201/rjpst.vol.8.no2.2025.pg52.74 
[...]
penetration, which in turn hampers photosynthesis. Additionally, the resultant clarity loss can 

negatively impact aquatic creatures' ability to find food since they may struggle to see their prey. 

Minute particulates can also block fish gills, hindering their breathing and potentially leading to 

death. Settling particulates could accumulate on plant leaves and the bottoms of water bodies, 

creating sludge layers that may eventually suffocate benthic organisms. 

As layers of sludge build up, they can eventually transform into sludge banks. If these banks 

contain organic materials, the breakdown process can lead to unpleasant smells. On the other hand, 

lighter particles than water tend to float and create a layer of scum on the top. This scum layer 

blocks light and prevents oxygen from dissolving. Due to this blockage, photosynthesis is 

negatively impacted. Typically, there are limits set for Total Suspended Solids in wastewater or 

processed wastewater, such as 30 mg L−1 or 50 mg L−1. A lot of industrial wastewaters include 

oil and grease (O&G). While some of this may be organic, many consist of mineral oils. Regardless 

of whether they are organic or mineral, both types disrupt the air-water interface and limit oxygen 

transfer. In addition to hindering oxygen movement from the air to the water, O&G—especially 

mineral oils—can create further problems. Unlike residential sewage, industrial wastewater often 

comes at temperatures much higher than the surrounding environment. This increase can elevate 

the temperature of the receiving water, which decreases oxygen solubility. Additionally, sudden 

temperature shifts can cause thermal shock, which might be harmful or fatal to sensitive species. 

However, heat does not always negatively affect organisms since it can enhance growth rates; still, 

this can lead to a situation where certain species thrive more than others, ultimately harming 

biodiversity over time.  

(b) Oxygen depletion and oxidation — As mentioned earlier, aquatic environments can naturally 

enrich themselves with oxygen through atmospheric absorption and the photosynthesis carried out 

by aquatic vegetation. Algae, in particular, play a significant part in this process. Nonetheless, 

there is a limit to how much oxygen can be restored. If the oxygen levels drop due to biological or 

chemical reactions caused by organic or inorganic materials that demand oxygen (as indicated by 

BOD or COD), the dissolved oxygen (DO) levels will fall. This decrease can become severe 

enough to create septic conditions. One sign of these conditions is unpleasant odors that arise from 

anaerobic and facultative organisms. An instance of this is when facultative bacteria reduce 

compounds with bonded oxygen like sulphates, leading to the emission of hydrogen sulphide. The 

reduction of free oxygen could threaten the survival of aerobic species. However, DO levels do 

not need to reach zero for there to be negative impacts. A drop to 3–4mg L−1 could still be 

detrimental to larger organisms like certain fish species, despite the water still having a 

considerable amount of oxygen. If there are also harmful substances present, the DO threshold for 

adverse effects could be even higher. Meanwhile, high water temperatures from warm effluents 

present a distinct situation. Increased temperatures might enhance metabolic rates (potentially 

doubling with each 10°C increase) but simultaneously decrease the amount of oxygen that can 

dissolve in water. This creates a situation where demand for oxygen rises even as its supply 

diminishes. Given the influence of DO levels on aquatic life, assessing the BOD for any discharge 

is deemed crucial. Common BOD5 limits are typically set at levels like 20 and 50mg L−1. 

http://www.iiardjournals.org/


 

 

 

Research Journal of Pure Science and Technology E-ISSN 2579-0536 P-ISSN 2695-2696  

Vol 8. No. 2 2025 www.iiardjournals.org  

 
 

 
 

 IIARD – International Institute of Academic Research and Development 
 

Page 56 

(c) Toxicity or inhibition and persistence — Such impacts can result from either organic or 

inorganic compounds and may be either short term or long term. Examples include the pesticides 

and heavy metals previously mentioned. A considerable amount of industrial wastewater includes 

these potentially harmful or toxic elements. The presence of these substances in an ecosystem may 

create biases. The community's population tends to favor members that show greater tolerance to 

various substances, leading to the elimination of those that are less tolerant and a subsequent 

decline in biodiversity. Similarly, understanding how these substances affect biological systems is 

crucial not just for environmental protection but also for their influence on the biological systems 

employed in treating industrial wastewater. Even if the treatment of such wastewater seems 

effective, this does not guarantee that the quality of water in a nearby body will remain unchanged. 

For instance, small traces of residual phenol in water can interact with chlorine during the treatment 

process for drinking water, which can produce chlorophenols. These can create unpleasant tastes 

and odors in the finished water. Besides the organic pollutants that could be harmful or toxic, there 

are also those that resist biological breakdown. These persistent substances can accumulate in 

living organisms, leading to concentrations in their tissues that are much higher than those found 

in the surrounding environment, making them unsuitable as food for higher level predators, 

including humans. While some organic compounds may resist breakdown, metals essentially do 

not degrade in the environment. 

(d) Eutrophication—When compounds containing nitrogen and phosphorus enter water bodies, 

they can change the water's fertility. This increased fertility may lead to an overabundance of plant 

growth, which can include the growth of algae. Such growth can have various effects on the water, 

like making it murkier, reducing oxygen levels, and causing toxicity. In clean water bodies, algal 

growth is often restricted due to a lack of nutrients. Nutrients consist of larger ones like nitrogen, 

phosphorus, and carbon, as well as smaller ones like cobalt, manganese, calcium, potassium, 

magnesium, copper, and iron, which are needed only in tiny amounts. Concerns about 

eutrophication primarily focus on phosphorus and nitrogen, because the levels of other nutrients 

in nature are typically sufficient. In freshwater systems, phosphorus is usually the nutrient that 

limits growth, whereas nitrogen tends to be limiting in estuarine and marine environments. 

Therefore, when treating industrial wastewater or domestic sewage, efforts can be made to remove 

either phosphorus or nitrogen based on the specific water body, to maintain the nutrient limiting 

condition. Given the coastal characteristics of many Asian countries, it is likely that nitrogen 

removal would be essential if the wastewater had high amounts. If the water body no longer has a 

nutrient limitation, and conditions such as temperature are suitable, excessive algae or algal blooms 

(like red tides) may result. Besides causing visual concerns, these algal blooms can impact the 

local fishing productivity. It’s important to recognize that not all industrial wastewater has high 

levels of nutrients, whether macro or micro. If there is a shortage of nutrients, it can lead to process 

instability or the growth of unwanted microorganisms during the biological treatment of the 

wastewater. Bulking sludge is one indicator of this issue. To solve this nutrient shortfall, 

supplementation is necessary. The amounts added should be monitored closely to prevent creating 

a situation with excessive nutrients, which could end up in the treated effluent. For biological 

treatment, the ideal ratio of BOD to nitrogen to phosphorus is often considered to be 100:5:1, while 

the minimal acceptable ratio is typically 150:5:1. 

http://www.iiardjournals.org/


 

 

 

Research Journal of Pure Science and Technology E-ISSN 2579-0536 P-ISSN 2695-2696  

Vol 8. No. 2 2025 www.iiardjournals.org  

 
 

 
 

 IIARD – International Institute of Academic Research and Development 
 

Page 57 

3. WATER TREATMENT METHODS  

Water soaking into the soil and underground layers creates groundwater, and its final makeup is 

influenced by particular geological structures as well as the duration the water remains in those 

areas (Hodge, 2018). The flow of groundwater is controlled by how easily it can move through 

layers that hold water. For example, clay layers restrict water movement due to their low 

permeability, while sand or chalk layers allow water to flow easily because they have high 

permeability. Groundwater is categorized based on the main elements present, which include 

cations and anions, uncharged particles, trace substances, gases such as CO2 and O2, organic 

materials, and humanmade substances like pesticides and solvents (Hodge, 2018). The initial 

procedures fall under the first stage of treatment before the water undergoes additional processing. 

3.1 Screening 

This stage involves getting rid of large floating items and other debris from the water. Different 

types of screens employed in this process include manual bars, mechanical bars, drum screens, 

band screens, disc screens, and passive well screens. 

3.2 Coagulation 

In this initial step, the charges on particles are destabilized. Coagulants with opposite charges to 

those on the suspended particles are introduced to the water to counteract the negative charges on 

tiny, non-settling solids. The choice of coagulant is determined by the characteristics of the 

suspended particles needing removal, the conditions of the raw water, the design of the treatment 

facility, and the expenses related to the necessary chemicals (Harris, 2007; Joone, 2010). 

3.3 Flocculation 

During flocculation, a gentle mixing process, the size of particles increases from very tiny 

microflocs to larger, visible particles. This slow mixing brings microflocs together, causing them 

to collide and merge, forming larger clumps called pinflocs. The size of the flocs keeps increasing 

through further collisions and interactions with inorganic polymers from the coagulant or organic 

polymers added. This process generally takes around 20 to 45 minutes (Kumar and Awasthi, 2009). 

3.4 Sedimentation 

Conventional treatment facilities use sedimentation basins. In contrast, direct filtration systems 

bypass the sedimentation phase and move straight into filtration. The sedimentation detention time 

typically varies from 1 to 4 hours (Shuler and Kargi, 2002; Benje, 1976). 

3.5 Filtration 

This is the concluding phase for removing suspended material. The method involves allowing 

water to flow through a layer of material to filter out impurities. Although a sand filter is usually 

adequate in lowering target parameter concentrations, a BAC filter significantly enhances water 

quality. The slow sand filter efficiently reduces concentrations of iron and arsenic, while the BAC 

filter effectively decreases the DOC to under 1 mg/L. Together, these filters help lower color and 

turbidity (Mallevialle et al., 1996; Tebbutt, 1997). 

3.6 Slow Rate Gravity Filtration 

This method features low filtering speeds ranging from 45 to 150 gallons per day per square foot 

(0. 03 to 0. 10 gallons per minute per square foot), utilizing a 24 to 30inch deep bed of silica sand 

as the filter media (Huisman and Wood, 1974). 

 

http://www.iiardjournals.org/


 

 

 

Research Journal of Pure Science and Technology E-ISSN 2579-0536 P-ISSN 2695-2696  

Vol 8. No. 2 2025 www.iiardjournals.org  

 
 

 
 

 IIARD – International Institute of Academic Research and Development 
 

Page 58 

3.7 Rapid Rate Gravity Filtration 

In rapid filtration, sand is often the material used for filtering, but this method greatly differs from 

slow sand filtration. This difference arises because coarser sand is employed, with grain sizes that 

typically range from 0. 4 to 1. 2 mm, and the rate of filtration is much faster, usually falling between 

5 and 15 m3/m2. h (120360 m3/m2. day) (Ives, 1970; Elberling 2002). 

3.8 Bioreactors 

For more than a century, bioreactors have effectively played a role in treating wastewater. The 

processes involving bioreactors can be classified based on how biomass is retained. Biomass can 

either develop on a substrate in a fixed growth form, such as biofilm systems, or exist as a 

suspension in sludge processes (Langwaldt and Puhakka, 2000). 

 
Figure 1: Bioreactors design for water treatment (Langwaldt and Puhakka, 2000) 

Traditional techniques for treating water generally cannot get rid of salts. The EIPPCB, which 

stands for the European Integrated Pollution Prevention and Control Bureau, states that the textile 

sector releases over 0. 2 million tons of salts into the environment each year. This contributes to 

changes in aquatic ecosystems. Additionally, the presence of salts in surface waters can negatively 

influence farming, and the salinization of underground fresh water poses a serious threat to 

drinking water supplies (Anghem, 1984; Tigini et al., 2010). 

3.9 Aeration 

When oxygen from the air interacts with hydrogen sulfide, it creates sulfate, a form of sulfur that 

has no smell and dissolves in water. After aeration, some yellow sulfur particles might also appear. 

In an aeration system, air that is compressed can be added to the water. It is crucial to remove this 

http://www.iiardjournals.org/


 

 

 

Research Journal of Pure Science and Technology E-ISSN 2579-0536 P-ISSN 2695-2696  

Vol 8. No. 2 2025 www.iiardjournals.org  

 
 

 
 

 IIARD – International Institute of Academic Research and Development 
 

Page 59 

air afterward to avoid knocking or blockages in the system. Another method involves spraying 

water into a tank that is not under pressure. A separate pump is required to repressurize the water 

system. Odors are often noticeable around aeration systems because hydrogen sulfide gas escapes 

from the water (Mido and Satake 1995; Mathur, 1998; Binnie et al., 2002). 

 
Figure 2: Compressed air aeration system (Binnie et al., 2002) 

 

 
Figure 3: Spray aeration system (Westerville 1996) 

3.10 Methane Removal  

Methane (CH4) is a hydrocarbon that occurs in nature and is colorless, tasteless, and odorless. It 

is the main component of natural gas and can create conditions with low oxygen levels, leading to 

flammable or explosive situations when present in high amounts. Methane is lighter than air and 

is often eliminated from a well if it is properly vented into the air. Ensuring proper ventilation is 

crucial as it can greatly lower the levels of methane, which can otherwise result in explosions in 

confined spaces that contain oxygen, especially when there is a source of ignition like a flame or 

spark. Additionally, methane can displace air in buildings and replace oxygen within animals' 

circulatory systems, and its combustion can generate harmful gases, including carbon monoxide 

(Eltschlager et al., 2001; Carson and Mumford, 2002). 

http://www.iiardjournals.org/


 

 

 

Research Journal of Pure Science and Technology E-ISSN 2579-0536 P-ISSN 2695-2696  

Vol 8. No. 2 2025 www.iiardjournals.org  

 
 

 
 

 IIARD – International Institute of Academic Research and Development 
 

Page 60 

 

3.11 Hydrogen Sulfide Removal 

Hydrogen sulfide is produced by sulfur bacteria that can naturally be found in water. These bacteria 

derive their energy by consuming sulfur present in decaying plants, soil, or rocks, producing 

hydrogen sulfide as a byproduct. While sulfur bacteria themselves are not harmful, they can lead 

to unpleasant tastes or smells in water. Typically, water with hydrogen sulfide content does not 